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TEST REPORT

Test Number: 291342

1503 Murray Ave.

E-mail: info@itislab.com

Customer: Karndean international, 1IL.C June 19, 2008

Subject: Specimens of the submitted sample were prepared and tested in accordance with

ASTM E 648-06 and/or Federal Test Method 372. NFPA 253

FLOORING RADIANT PANEL TEST

Sample Description

Karndean 3mm Tile & Plank

Test Assembly

Mounted on 8mm FRC Board
(Using Premium Multi Purpose Adhesive)

Test Results Specimen No. 1 Specimen No. 2 ' Specimen No, 3
Critical Radiant Flux 0.88 watts/om® 0.90 wattsicm? 0.94 watts/cm®
Total Burn Length 220 cm 21.0 cm 19.0 em

Flame Front Out 10.0 minutes 10.0 minutes 10.0 minutes
Average Critical Radiant Flux 0.91 watts/cm®

Estimated Standard Deviation 0.03 watts/cm®

3.4% coefficient of variation

_ {/ \
L. Kent Su&deth
Executive Vice President
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